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APPLICANT  : Polyconcept Hong Kong Ltd.  
5/F Block B, Eldex Ind. Building, 21 Ma Tau Wai Road, 
Hung Hom, Kowloon 

   

CONTACT PERSON : Kwai Tung 
   
POLYCONCEPT DIVISON : Quality Operation 
   

DATE OF SUBMISSION  : October 20, 2008 
   

PERFORMANCE DATE : October 21, 2008 - October 29, 2008 
   

NO. OF WORKING DAYS : 7 
   

SAMPLE DESCRIPTION  : Wooden puzzle 
Product End Use: / 
Age Group: Child (age: 8+) 
Color: / 
Manufacturer: Supplier: Huayu company (2519)  
Style No.: Model: 11002900 
P.O. No.: / 
Fabric Content: /  
Country of Origin: China  
Care Instruction: / 
Country of Destination: EU 
Buyer: Polyconcept Hong Kong Ltd. 

 
 

 SUMMARY OF TEST RESULTS  
 

TEST REQUESTED CONCLUSION REMARK 
Formaldehyde Release from Wood PASS  
Pentachlorophenol Content - See result on page 3 
 
REMARK  
If there are questions or concerns on this report, please contact: (852) 2494 5731 
 analytical-enquiry@hk.bureauveritas.com 
 
   BUREAU VERITAS HONG KONG LIMITED 
    
 
 

   

    

PREPARED BY: Ed    

   DR. LEE SIU MING  
   SENIOR MANAGER, CHEMICAL AND ANALYTICAL SERVICES 
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Photo of the Submitted Sample 
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TEST RESULT 

 
Formaldehyde Release from Wood 
 

Flask Value  
(mg formaldehyde/ kg oven dry board) 

Test 
Item 

Moisture 
Content (%) 

Trial 1 Trial 2 Mean 

Client’s Limit 

I001 11.5% <20 <20 <20 
 Conclusion PASS 

80 

 
Test Item I001: Light brown wood (Puzzle and puzzle box) 
 
Note: % = percentage 

mg/kg = milligram per kilogram 
 “<” = less than 

 
Method: EN 717-3: 1996 
 
 
Pentachlorophenol Content 
 

Result Parameter Unit 
I001 

Pentachlorophenol (PCP) mg/kg < 1 
 
 
Test Item I001: Light brown wood (Puzzle and puzzle box) 
 
Note: mg/kg = milligram per kilogram 
 “<” = less than 
 
Method: LFGB §64B 82.02-8: 2001 (modified) 
 
 
 

END 
 


